

TEST REPORT

Date: 07 April 08
TN 375328
Amended(1)

REPORT ON

ORDER NUMBER Not Stated

One sample of fabric, submitted by Brigitte Gyselinck, on behalf of Bru Textiles NV, Satenrozen 2a B - 2550 Kontich Belgium

IDENTIFICATION AND INFORMATION RECEIVED

Design Name: Web Col Name: 29-Lemon Quantity: 2.5m
Quality: Not Stated
End Use: Not Stated
Stated Composition: Design Name: Web Col Name: 29-Lemon Quantity: 2.5m

Work received 28/02/2007
Work completed 05/03/2007

TESTS REQUESTED

British Standard: Methods of Test

Flammability of Fabrics for Curtains and Drapes: Type C

Linda Glaysher-Bacon
Linda Glaysher-Bacon
Senior Technician

This certificate comprises 3 pages and is subject to the STR conditions of business
* denotes this test is not on our UKAS schedule

RESULTS

British Standard: Methods of Test

Flammability of Fabrics for Curtains and Drapes: BS 5867: Part 2: Type C: 1980 (1983)

“The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.”

Tested to BS 5438: 1976 (Test 2)

As Received

<u>5 Seconds</u>	<u>Length of Fabric</u>		<u>Width of Fabric</u>	
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>
	Face	Reverse	Face	Reverse
Flame Reached on Edge	No	No	No	No
Flaming Debris	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0

<u>15 Seconds</u>	<u>Length of Fabric</u>		<u>Width of Fabric</u>	
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>
	Face	Reverse	Face	Reverse
Flame Reached on Edge	No	No	No	No
Flaming Debris	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0

<u>20 Seconds</u>	<u>Length of Fabric</u>		<u>Width of Fabric</u>	
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>
	Face	Reverse	Face	Reverse
Flame Reached on Edge	No	No	No	No
Flaming Debris	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0

<u>30 Seconds</u>	<u>Length of Fabric</u>		<u>Width of Fabric</u>	
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>
	Face	Reverse	Face	Reverse
Flame Reached on Edge	No	No	No	No
Flaming Debris	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0

The fabric **COMPLIES** as received

This certificate comprises 3 pages and is subject to the STR conditions of business



after Washing BS 5651: 1978 @ 40°C

	<u>Length of Fabric</u>		<u>Width of Fabric</u>	
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>
	Face	Reverse	Face	Reverse
Flame Reached on Edge	No	No	No	No
Flaming Debris	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0

	<u>Length of Fabric</u>		<u>Width of Fabric</u>	
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>
	Face	Reverse	Face	Reverse
Flame Reached on Edge	No	No	No	No
Flaming Debris	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0

	<u>Length of Fabric</u>		<u>Width of Fabric</u>	
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>
	Face	Reverse	Face	Reverse
Flame Reached on Edge	No	No	No	No
Flaming Debris	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0

	<u>Length of Fabric</u>		<u>Width of Fabric</u>	
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>
	Face	Reverse	Face	Reverse
Flame Reached on Edge	No	No	No	No
Flaming Debris	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0

The fabric **COMPLIES** after launder procedure

Linda Glaysher-Bacon
 Linda Glaysher-Bacon
 Senior Technician